SX80/185T-24V
A
SX80 external stern thruster 24V (V)

Spare parts (valid from 2021-11-18 to 2022-09-01) S L EI P N E R




2.1
2.2
2.3
24
2.5
2.5.1
252
3

4
5
6
7
8
9

10

11

12
13
14
15
16
16.12
16.13
16.14
16.18
16.19
16.2
16.21
16.26/16.27
16.3
17
18
18.1
18.2
18.3
18.4
19
20

21

22

23

24

25

26

27

28

29

30
30.1

Name ltem Code
6 1024K - Electric motor 24V for SE80
6013124

6 0135

Solenoid replacement w/controller, complete for SE80 24V
Rele solenoid kit

RKO0008 - Cable lugs

Solenoid replacement

61286 - DIN913-M5x 16

Controller SE40-80/12-24V (SE80-130/24V)

41372 24

SM159144
612321
61226 B
7 1462

Delay relay

Wireing

Complete flexible coupling

6 2027 - Fastener with threads

6 2029 - Fastener internal

41260 - DIN 985 - M12x1,75

210129 - DIN 9021 - 13

6 1289XL - Nippel PG M16

6 2030 - Threaded insert M16-M10

6 2031 - Plug for implementation

FK0370 - Battery cable

RK007 - Crimp terminal housing 408-4-F
RKO008 - Cable lugs 408-4-M

74296 - Cable terminal - red

74297 - Cable terminal - black

Complete gearleg w/out propell for SE80/100 8 0601-U
71080 - DIN 912 - M8 x 55

208127 - DIN 127 -A 8

208125-DIN 125- A 8,4

41260 - DIN 985 - M12x1,75

6 1241 - Drive pin

7 1313 - Gasket for gearleg installation in tunnel,1mm
7 1181 - Propeller washer SS2324

Anode kit, aluminium 71190 A
7 1314 - Gasket for gearleg installation in tunnel
Propeller @185/5 bl

Complete motor bracket for SE80/100

7 1072 - Motor bracket

7 1310 - Bushing

7 1309 - Bushing

10 1360 - DIN 912 - M10 x 25

21000 - DIN 934 - M10

21200 - DIN 934 - M12

201000 - DIN 934 - M10

210125-DIN 125-A 10,5

210127 -DIN 127 - A 10

RK0470 - Cable lug

6 1304 - Heat shrink sleeve

74246 - Heat shrink sleeve

7 1261
8 0501

Controll cable

RKO003 - Cable lugs B 409 FL JST

RK001 - Spade terminal connector B 410 H
Cover chassis upper part kit SX80/100 SM168434

20 1172 - DIN 912 - M6 x 30

6 1235 ASSY

Description

6 1024K - Electric motor 24V for SE80
Solenoid kit SP75T 24V + SE80 24V
Solenoid bracket kit SE80 + SP75
RKO0008 - Cable lugs

Solenoid SP75 + SE80-170 24V

61286 - DIN913-M5x 16

Controller SE40-80 (12V & 24V) / SE100-130 (24V)
Electronic Interface for thruster motor control
Internal wiring harness for SP40/55/75/95
Flexible coupling SE80/100

6 2027 - Fastener with threads

6 2029 - Fastener internal

41260 - DIN 985 - M12x1,75

210129 - DIN 9021 - 13

6 1289XL - Nippel PG M16

6 2030 - Threaded insert M16-M10

6 2031 - Plug for implementation

FK0370 - Battery cable

RK007 - Crimp terminal housing 408-4-F
RKO008 - Cable lugs 408-4-M

74296 - Cable terminal - red

74297 - Cable terminal - black

Gearleg SE80/100 w/out propeller
71080 - DIN 912 - M8 x 55

208127 -DIN 127 -A 8

208125-DIN 125- A 8,4

41260 - DIN 985 - M12x1,75

6 1241 - Drive pin

7 1313 - Gasket for gearleg installation in tunnel,1mm
7 1181 - Propeller washer SS2324
Anode, aluminium SE60/80/100

7 1314 - Gasket for gearleg installation in tunnel
Propeller SE80/100 5bl Q-Prop™

Motor bracket SE80/100

7 1072 - Motor bracket

7 1310 - Bushing

7 1309 - Bushing

10 1360 - DIN 912 - M10 x 25

21000 - DIN 934 - M10

21200 - DIN 934 - M12

201000 - DIN 934 - M10

210125-DIN 125-A 10,5

210127 -DIN 127 - A 10

RK0470 - Cable lug

6 1304 - Heat shrink sleeve

74246 - Heat shrink sleeve

Control cable

RKO003 - Cable lugs B 409 FL JST

RKO001 - Spade terminal connector B 410 H
Cover chassis, upper part kit SX80/100
20 1172 - DIN 912 - M6 x 30



30.2
30.3
30.4
30.5
30.6
31
32*
33"
34"

(32*) Please provide thruster serial # when ordering brushes & brushes spring for motor.

(33*) Please provide thruster serial # when ordering brushes & brushes spring for motor.

206126 - DIN 9021 - 6,4

20601 - DIN 985 - M6x1

74321 A - O-ring @8x473

206125-DIN 125- A 6,4

6 2032 B - Cover chassis, upper part , SX thrustere
6 2032 A - Cover chassis, lower part,SX thrustere
Brushes for motor ( kit )

Brushes spring for motor ( kit )

Temp switch

(34*) Please provide thruster serial # when ordering temp switch.

206126 - DIN 9021 - 6,4

20601 - DIN 985 - M6x1

74321 A - O-ring @8x473

206125-DIN125-A 6,4

6 2032 B - Cover chassis, upper part , SX thrustere

6 2032 A - Cover chassis, lower part,SX thrustere

The installer alone has responsibility for the installation of the spare parts. Side-Power only warranty the spare parts supplied only.

The information given in the document was correct at the time it was published. However, Sleipner Motor AS can not accept liability for any
inaccuracies or omissions it may contain. Continuous product improvement may change the product specifications without notice. Therefore, Sleipner
Motor AS can not accept liability for any possible differences between product and document.




	SX80/185T-24V SX80 external stern thruster 24V
	Spare parts (valid from 2021-11-18 to 2022-09-01)


